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Test Certificate

REF No
Ord No

Date Tested
Date Reported

Specification - PRODUCT SPECIFICATION NOT APPLICABLE

1303252 :

TBA

Issue 1

26/06/03
30/06/03

Details

Comments

001:Failure
002:Failure
003:Failure
004:Failure
005:Failure
006:Failure
007:Failure
008:Failure
009:Failure

90 DEG UPWARDS
PARALLEL TO TRACK
90 DEG TO TRACK
90 DEG UPWARDS
PARALLEL TO TRACK
90 DEG TO TRACK
90 DEG UPWARDS
PARALLEL TO TRACK
90 DEG TO TRACK

* 2493kg/54981bs -
* 1577kg/34771bs -
* 1766kg/38931bs -
1633kg/36011bs -
1198kg/26411bs -
929kg/20481bs -
* 1744kg/38461bs -

See Below

* 1146kg/25261bs -

FAILURE
FAILURE
FAILURE
FAILURE
FAILURE
FAILURE
FAILURE

FAILURE

IN TRACK AND DEFORMATION OF RING
IN CLIP AND DEFORMATION OF RING
IN TRACK AND DEFORMATION OF RING
IN RING

IN TRACK AND DEFORMATION IN RING
IN TRACK AND DEFORMATION IN RING
IN TRACK AND DEFORMATION OF RING

IN CLIP AND DEFORMATION OF RING

Item 08:

Position
Load R1437/01
Load R1437/01
Load R1437/01
Load R1434/01-36
Load R1434/01-36
Load R1434/01-36
Load R1434/01
Load R1434/01
Load R1434/01

1014kg/22631bs - FAILURE IN

TRACK AND DEFORMATION OF RING AND CLIP

Certificate Comments

Tested by

* FIXED TO MIDDLE

This certificate should not be reproduced other than in full, without the written approval of Bodycote Materials Testing Ltd.

OF R1438 TRACK AND R1439 BACK PLATE

BODYCOTE TEESSIDE LTD.

End of Text

.........................

R.L.HANNANT.

OPERATIONS MANAGER

For and on authority of
Bodycote Materials Testing Ltd
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These results pertain only to the item(s) tested as sampled by the client unless otherwise indicated.
Unless stated otherwise, testing will have been conducted to the version of any specification quoted, current at the date of test.

The contents of this report are governed by the terms and conditions overleaf.



